25 May 20 15:10 . p.1
..‘;‘ : l’ \

o OG3 P o2

Model E3554-130

saua o704 Price $5.00




IMPORTANT

THIS CUTTING MACHINE IS CAPABLE OF AMPUTATING HANDS AND FEET ANU THROWING DBJEGTS. FAILUAE TQ OBBEAVE THE
FOLLOWING SAFETY (NSTRUCTIONS COULD RESULT 1N SERIOUS INJURY OF DEATH,

L.

*
»

F 28 9

M,

Siopes sre 2 majer tacior related to loss-0f-contral and

GENERAL OPFRATION:

Know eontzols and how i stop gulekiy.

Reedl, undarsisng, aad follow atiinstructions in the el and

an the methinre hdors starting,

Only sliow sespenpinie POUlts, who are femitler with

Inciruztions, 13 operots the machine.

Weos safety glasses gf oy# shisids when assembiing or

vparating the maching,

0o not apsrete maching when Grrelouted. A{wayg wour

substentis] footwsar, prefarably steslioed shoas.

Do rict wesr loase tiating clothing st could get caught In

maving peris.

Glasr the ares of bijects such as rOCKS, 10Y5, Wirs, ste., which

could be picked up srd throws by the bladels},

Be sura the area te ¢lear of other peapie befors mowing. Stop

machine if anyone entors the sree.

Nover catty passengers.

Do not mow I reverss unlsss absolutely necassery, Always

look down snd behind befors and whily bxcking.

Be ewars of the mowar dischargs direction and 8¢ woi point it et

anyone. Do not operate the mowss without siitier iha entira

irass ceicher or the guard in pisce,

Show tiown bofopa turning.

Naver lsave a running maching unetianded, Alweyy turn ofi

blacdes, sot pariing brake, stop *ngine, snd ramove keys bafors

dlemamenting.

Turr ol blade(s) when not mosing.

ste? engine betore removing grass catcher or unciogaing

thute,

Mow ordy in deylight or geod artiticlal fight.

Dadnu' Oporaie the mac hine white under the influenca of alcohe!

or drugs.

Warich tor tratfic whep Opeiating neat or creasing roadways.

Use core when TOWiig around 8 fived objoot {o prevant tha

blade{e; fram siriking It Naver delibacately run over sny forsign

objact.

u:i O(TA care whan losding or unlosding the machine Iny ¢

trailet ar teuck.

Use care when pulling loads or using heavy squiement.

8. Uss only approved Srawber hitch points,

5. LimHtoads o thase tha you can selely eonlrs,

£ Do not Wn sharply. Use ears when bathing.

d.  Use countarweighi{s), whes! Welght or tire chalns when
suggested in altachment{s} instruetions,

SLOPE OPERATION:
Up-ayer

secldents, which can resuit In severe Injury ot desth. Ar slopeg
reGuie ouira catfion, i Y&U Tennot beck up The slope ar if Yo {nel
unersy oh 1Y, do not imow i1,

ba

*ee

Mow up shit dowvn slopes, not acrosa,
Remove obstaciss such 82 1oCks, i10e {irmas, ote,

Watch for holes, suls, or Bumps, Urayen tecrgin could overtun
the meching. Talf graais cen Hide obsincles,

®  Useslow spasd. Choose It goat £ thet you will not havs to
stop or snlft while on the siope,

*  Follow the manutecturer's recommsniations for whee) welghts
Or countstweights 1o improvs atability,

& sxirs uare with gress colcherk of pther attachiviants. Thess
;nn cha'?ga the mt;mty ué;m Mashine.

™ *ep 2ll mavemant on tha sig #ow and yradusl, Do not
maKe siiden chenges in sm«%‘r';luoﬁon. &

8 Avoid sturting o slopping on & stopy, § tires (oa traction, wn
6l the blsde(s) ine proveed slawly strajoht down th slapy,

00 NOT

¢ Bo not tiun op slopes unlegs necesesTy, eng tlowiy snd
Qraduslly downhiil, 1t gosaible, ¥ fen slowly

¢ Da nal mow neay drop.offc, dltcheg of sbankments, The

3 LOOK' FOR THIS SYMBOL TO POINT oUT
ATTENTION!I! BECOME ALERT!Y vouR SAF

*

»
n.

meNe bould suddenty turn over it & whest 15 over Megdguoi s
olift or diich, o5 if an &#ggs coves In,

8o not mow on wat Prass. Roduzed vaction could cause
siiding.

Do not iry 10 smbitiye the tacking by pating your foat an (he
ground.

Do not ugs gress ceichet ony slsep ¢lopas,

CHILDREN:

Tragic scoldents can seour i te aperator Is not slast to the prasancy
of ehidrast. Chitdren ars oftyn attracted (5 the meching and thy
mawing scllvity, Naver nusume that children wlil rematn whote yau
last saw thy,

IMPORTANT SREETY PR
ETY 13 INVOLVED.

Kanp chitdren cut of the mowing ares and under the watchiug
Sare of anstiier rasponsible ssuil

B clart and turn machine off 14 children anter the arps,

Before and when backing, ook behing and down tor gmall
ehtidren.

Rover curry ehlidran, They may fell off g1 be ewrlouely injured
@ fnterlers with sefe maching Gparstion,

Muver allow ehildiren to operots tha machine.

Us axira gare when epprosching btng carmers, shrubs, trseg,
or olher abjects thet may sbaeurs vislan,

SERVICE:

Use axtre care in handiing gusolitie &nd othar fuals, They are
llammabls and vapors ere *xploslve,
8. Usk orly un 2pproved container.

- Hevsr timeve gaz oup or sdd fued wilh Ui ehgine sunning.
Altow enging to cool betare refueiing. Do ot smoks,
€. Rever refunl the machine indoors,
&. Never alore the maching ar luel cosnteiner ingide whare
there Is on open fams, such s in s water haater,
CheeX toal supply bsfors wach use allowing spsce for
arpansion as the hest of the sngins and/or sun can cpyugy
gaxaling 1o axpund end ayarilow ths k.
Uss extra care when handling battery acid. Acid conteg with
3kin may cause severs burng. Eye zontact may cause
blingnass, :
Use wxira core when survicing the baityy, Gxplosive gus is
produced In tie batisry. Do not 181viee the batiecy while
1moking of nest sn open sperk o7 fisma. This mey cayse thy
barery 10 sxplods causing savious injury,
Never run a maching Inside » cloagd pres. Exhaust tymes
cunisin CARBON MONOXIDE, ap ODOMRLESS and DEADLY
QAR

Keep nuts ered bolig, sspacially blade attaekument bolts, dgm
snd keep squipment in good conditian.

Never tampar with satuty devitek. Bheck thelr oparatian
[

Do not thangs the enpine poverns? sallings or ovetapeed
angine.

Bwnduco fire hazards, Keop machine ties of prase, isayey, or
other dabria bulld.up, Clesn up olf or tuel epiflage, Aftow
maching 1o cool bwtare staring,

8top and inspect the wqulpment it you strike en object, Repalr, i
naceataiy, belore restenting,

Novar make adjustrants nr Topais with ihe enging running,
Grass cxichar SOMPORNts are SUDIAGE 10 wear, darrage, ang
deterinsation, whlch cautd SEPOLSG moving perte ar allow
abloety to be thrown. Frequantly chsck e6rapansnts and
replace with manufecturer's fesomauinded ports, when
hecessary.

Mowsr Diacie(s) sie sharp snd con sut, Wrap the biade(s)
wear gloves, and Uk extrs ceution vihen WHALHE them.
Chetk breks operstion frequently. Adjust ang service as
ragulred,

ECAUTIONS. 1T MEANS..




.3
25 May 00 15:10 o ] [

ih: MAR 10700 9:39 No.003 P04

E3554-.130 OWNER’S INFORMATION
e P S T A

Record the following infermation about your upit s that

mooec numeer: LI~ 0TI

you wili be abie to provide 1 in case of &iss or ihet.

{Enler complelr € digit number rom modui plaie on unli

PURCHASEDATE: — / —_ / —_ CODENO: . —. SERIALND, e .
DEALER'S NAME AND ADDRESS: - . . .. . —
CiTY: STATE: —— . TELEPHONE:

TOOLS REQUIRED FOR ASSEMBLY r ‘ _ ™\
2 - 18 1nch Wrenches {or adjustable wrench)
1 - 172 inch Wranch (or sdjustalsls wrench) DANGEII
1 - Small Phillos Screwdriver with a 174 Inch shank
1+ Hammer Thia tawn tractor can be dangerous if caralessly
usad,
Read your Oparetor'a Manua! thoroughiy bators
opsraling your lawrs trachor.
HOW TO MEASURE SCREW &I Alwaya wear azafsty glazsas or sys shiside while
ls/1‘ K 1% lNCﬂ] R ZE ‘Emh“ﬂﬁ ar opwa“ng your inwn tracter,
i DO NOT earry passsngers st any tive.

LENGTH » Kesp your hands, feet, halr and loose clothing sway
from the discharge area, the underiide of the mowsr
dsck or any maving parte whils the sgine ts

DIAMETER I ' ' I ' l ' I runiing,
* ' DO NOT ailow childran or young tesnagers to
{ aparate or ba near your tawn tractor whits it ia
oparating.
" J

ALWAYS GIVE THE FOLLOWING INFORMATION WHEN CRDERING REPAIR PARTS:;
1. The PART NUMBER; 2. The PART NAKE; 3. QUANTITY DESIRED; 4, The WMODEL NUMBER g\s shown &1 Mods! Pigtg).
SEND PART ORDERS AS FER INSTRUCTIONS ON THE FRONT PAGE,
DO NOT USE KEY NUMBERS WHEN QORDERING REPAIR PARTS. ALWAVS USE PART NUMBERS,
All reptacemeant parts wif be sugpliod in currant production celors or in a neuiral color.
A handling fea is applicable to smaX parts ardars,
YOUR LINIT 12 RIGHT HAND (RH) QRUEET HAND (LM} AB YOU STAND BEHIND IT.




25 May 200 15:11

FRENT AXLE
ASIERBL T

ALL UNNUMBERED ITEMS ARE IN-
;ERCHANGEABLE WiTH OPPOSITE
IDE

"j‘
REF ./'

p.4

MAE 10700 SrAD Ho. 003 FLOs ‘

REFER T CUSTOMER
ASSY PAGE FOR

NOTE: ALWAYS USE ORIGINAL EQUIPMENT -
PARTS. Uss of sarvicsiteplacement pafta
othar then original equipment parts msy vold
your warranty. 332341A




MHR US T Uy 9128 No.00% PG

4=720 | CHASSIS & HOOD ASSEMBL

KEY# PAHTS DESCRIPTION
1 331123.880 FRAME MAIN 8F RIDER ..
2 331834 FOOT PAD, RH SF, FULL WD *rn, ...........
. 8 331838 . FOOTPAD LH&F' FULLWIDTH,
& . 3deTRasy ,-mcnsrealu,smshe;,;,;;..‘..,,....
] ‘348nmamy BRACKET,GRILLE R BF oo 2 o e
¢ .. BB362-857 BEKT SUPPORT T
7 38154 SCAEW, ms—mxmwamx e
: gvgs gg“ yé'r 8 HX S "
1l '860 GK “ﬁ“m -l-au wrenrn .
10 s - aox.'r szsxamarm 1rzm""'f.m,....§:,, . -
M R8s ; ‘-;-%"s-.{-“-.-.._‘ ‘.‘. #,
12" 7 ie0i13s . - scﬁew,m-wmﬁ_ € ety erne et
R 2483 N WASHER, 900K, DX.07 BE
" 1480 . - NUT, 8818 REGHKGTRLK 2 .
B . 834748850 CONSCLE'SF D iﬁnm_mﬁ '
418 ~-sazas-aso/ ' CONSOLE, FEAR fOVER, ,.,
17 BOREW, 1/4-20K ) WAHHTAP % -
3 ESe o o
: :&; 50382 - - Nur,Tugﬁwqéuxm;%ﬁ' ,,m;,- o
1 coo 8482 ”‘.’...‘.1:"1. g 1 C L
' 22 120394 , HER, %&i“ ’: .. e
! 23 L2030 e WARHE ,,,. S
f g; g é;as B wfeym-t&gm? 'mm -2
m 40 B H, ,S4WDX
5 gye f’“‘ ‘Z.’.,s',,.‘w‘h‘i.&'is—‘la z mxvs mujsq : ”‘g
5 .28 6i7g ™ 2
' 29 $14538.880 N
. % 228401 et )
R 3 274572 e
VLY A 82 . y20882 wwusnﬂ.ar-gmx. -
@ M e Dopgt sy 500 we-
: 8 1498 & NG, muba&eﬂ TRLX .. ‘“‘r
! v ¥ 0233 .- T Eng Mousnv;maw
I A v/~ I SCREW, #8 X,
| 38 . . - 52159 " EDGING ({78-47455) WIDE
39 31108¢ : uwanuuooonmm VA_N
. o 4 ; e A
: 42 77 4500 Do ONUT, 11420 Exc'ma.x &
- - 43, 5ase%gRp | PLATE.BEATFSSFLF.,.. "
; 4°° eBe7 . . BT awrx. maﬁausfms
4B oo Y408 i NUT, 31818 REGHEXCTRLK ..
. 46 7™ saqasy SPAING, SEAT 1
~ A7 - 20082 wy - WASHER FLAT 281X £3%,085
; o w48 -oasus VY gopey 1/4-20X 80 WANHTAR
5 ST e A ASM FENDER F-§ 87 BOF/LOR
; o 451 . 332423960 Fsmsn F&SF&DE'LOF
f Pl w4 8230 i
t
!
W =4
8 53446 PIN, E/16-18 HOGD LATGH
€ . 27ies . NUT, /1618 HEXKEPS
68 S0883 GUIDE. BELT ..
67 41529 NUT, 38-1 uxc.mmn e
& 271190 nur sms HExKEPB .......
69 333247 MANUAL ...
e 32300 opsaaron S MANUAL -
7 423207 CPERATORS mwmmsncm R
. T2 Lo 225208 OPERATO RSMW AL { \;nmu)mm,m, e
2alA ;.komemumvmuu BARIS e 8 mmmqmmmmmm,
AR CEY HTR . %MT‘L&W Wy bioY gen




1 HOTE: ALWAYS USE
PARTS

) AT g
R N BLTIE 410 35 R B
Y L L B
DU 440 N BT AV Wé’{g-._:
THE TREAD MG T AN

e

o

LLoMrE ey Ly 8
T el

ORIGINAL EQUIPMENT &

ariginal equipmer paris may void YOUF waranty,

f
¥y

2 g
oA

MAR 03'00

REPAIR PARTS

ALL UNNUMBERED
ITEMS ARE INTERCHANGEABLE

WITH OPPOSITE SIDE

326426 G

9:30 No.0B3 P.o7



MAR 03’00

\5" . s T!!&."G

9:31

ASSEMBLY,

No.003 P og

KEVF pamy DESCRIPTION ’
! 4 LE FRONT ASSY, LONG
1-1 32000 FHONTAKLE ASSY
1.2 50546 BRNG, FL .78aIDX1,00
18 910668 .. spp LE,ASSYRH L
14 dwhes " RING, RETEX 57X031‘
14 310387  SPINDLEABSY L1 1 ,
46 RwIess ASMASSY 4ws ERNY e
SR L A T} o PIN SPRING, SBODIAX] MOHVPL, Wt
2 FASSY.TTEROD te.an.a Pl
§ v o &0 BUREW, am.aey 125 MG .o bt eveen Fus
4 120382 .Y pae SHER, REGSPTLK 30 auext 0, L
5 1409 ~ NUT, 8%8-18 REGHXOTALK ... ;
s sum &.GEAR, SEGTOR Wt WY il ‘;' et # .
T 330799 PLATE, SEGT W8 . s
& 33002t BUBHING, BECTOR GE
9 * 191843 scnsw 3/8-24X 1 som-fc
1t a45 WASHER FLAT 390)(126’(119\.
21 - 5y5e ; 'BALLJOINTM mnauomsru .
122 ' tasgos '\ ;1, S NUT, 318-24 REGHEXJAM N2 A .
123 56100 , " DRAG Syibenirmans
13 ~. 120382 - ‘@ WASHER REGSPTLK 203X 28X |
14 - 120080 P NUT 3(3 HEX.....-».-,V}
15 J2783¢ LF SHAFT. PIN-STEEH BLK
18 - 325892 *  BANG, PL 50 IDX1.372000
17 326505 REW, 1/4-20X 7&1‘!&0
18 . ge331 NUT, 1/4-20 WDFL \
18 v 20884 >,  RING RETE SOXOATRUS 13360 " ,
B T ainsg Jy TIRE& R, Uy 53(5 R...
81 24187 > VALVESTEM ~~ L RN v , ' :
202 80037 wre%,wf-‘m‘,.., R U T
29-3 314415 AING, F. - R AN s i
33 WAB oA e TREAD pAGE ' s B g
34 842 WABHER, FLAT JEBX1.MX 078, T .
a5 36826 RING, RETEX SJ'XOSTHUSQS-YG v e s @
aﬁ T m . ™ me xm vu -y-nu-“umu-n wisurgy 2 i
:7 M '%a . v %c*gsﬂgas?&’?' muuunuunoltuomb St R LTI YT D‘l'
1 I ADSX B o rermaeiane
» 4517 NuT, 318-16 HWDFLWH‘I-LOGK
\.,.,.‘y ’. .: kR
* OFDER INDIVIDUAL PARTS : *? et o i '_.,‘
Rt s el
,h,/ 1y H; R CANY L N
\'| ‘J, \w;) 1«& - £~-<-!j 0 <" .
. o
8 [ . S P
TR Uﬁ’a \»'--:-..«u.ﬂ.iﬂ-uul "u\#iir.-iﬁo 3L Rey g )
’: . (u 4 .";i:’,"“ o -2 - s J ¥ oofifta ;)‘}"!T‘“.‘J.,JQ" i )y&j.« oc "f" Tn”! .
T “ Uhires www w ~ucwbm» ¥he et in; maumtam@tﬁs &




8:31 No.0o3 P.0og

REPAIR PARTS

SE
Use of servicasrg
eqUIpmeNt parig m

Y void your wp

Cop O o &
TR

AL EQu PMENT
Parts other than
manty,

ALL UNNUMBERED
’TEM?FIIAT':‘? INTERCHANGEABLE

COPPOSITE SIDE 331231 4
M —

8




2% May 00

15:29 _ L

g MAR 1000

E3554-130 REPAIR PARTS

KEY& PARTY DESCRIPTION oTY
1 * TRANSAXLE FORTE 4060-5 .. w1
2 303100 PULLEY, 6.6 OD V4L T/A .. 1
3 50795 KEY, H-PRG6US 75DIAX 187WD .., o
4 22053 R!NG RETEX S8X.095TRUS! 0082 R
& B4758 BELT V 4L 82.00 SF DRIVE ... ol
& 3265 15-853 BRACKET TRANSAXLE ........... -]
7 180077 BCREW, 5/16-18X .75 HHG ....... -
8 1498 NUT, 548-18 REGHEXCTRLK ... B
9 180094 ¢+ SCREW, S/18-1OX250HHG . .. .. .8
10 120303 WASHER FLAT 344% 89X.085 . A
11 1408 NUT, §15-18 REGHEXCTRLK . 4
12 323126 BAKT, BTABILIZER.. 4
13 85488 SCREW $16-18X 75WAHHTM’ .
14 120638 WASHER HYSPTLK 328X%.50X.0% 1
15 180078 SCREW, 5/16-18X1.00 HHG .. c.ccncrneanies e conerassarseeass |
16 138485 WASHER, EXLK 320X81%00 oo eessirienn 1
17 1408 NUT, 541618 REGHEXCTRLUK .ovivr.cvnrerenriesossocesniin: wd
18 331593 BRACKET SHIFT F43560 .. . |
19 H6255 SCREW, 14-28X 76 NYLHHG oo oo 1
20 87157 WASHEH TEDX. 280 SP- TRANSAXLE " PR |
21 331600 SHIFT LEVER (DANA) Z-PL. .,
22 137185 FIN, COTTER 125 ow« OOLG . f
< 85514 KNQB AOUND 150 01A ., . 1
24 49808 BELY GUIDE . RRTER |
25 271184 NUT, 8/18-18 HEXKEPS sverrensone 1
26 120303 WASHER FLAT 344X BOK.085 ..o oo 2
2r 1498 NUT, 5/16-18 REGHEXCTRLK ..... 1
28 331638 AGSY, PEDAL, BRAKE, CLUTCH A e e eteas 1
29 319676 PIN, CLEVIS 500DXA. B7LG ........ 1
30 391072 SPACER, SLEV .83 X 42%1 240 w“ S |
31 56180 PIN, HAIR .05 DIAX1,620LG ....... vl
32 42761 i FAD,CLUTCHBRAKE PEDAL ., A |
38 321860 {DLER ARM BRKT TRACGTION ...... w1
a4 J20389 BOLT, ,625X% 136 HHSH 5/18-14.. . |
38 45602 WASHER, FLAT 333X .87%. 119 " e 1
57 14838 NUT, &#16.18 REGHEXCTRLK ... o |
b 38550 RETAINER BELT ., o ot
39 358374 PULLEY. IDLER VdL 3 osx sz wal
40 45682 BOLT, 3/8-16X1.50 [ARRSN .. A |
41 1493 NUT, 38-18 REGHXCTRLK vvv v e areners e 1
42 333176 GLUTCH ROD ASSY, 268 DIA 202 . |
43 325700 SPRING, VBODX2,18 X085 TENB!ON o -
44 323127 BRKY. BRAKE ROD .. e i
45 20507 BOLY, 437X 166 l-msn 816- 8. .
47 1488 NUT, §/18-18 REGHEXCTRLK ...
48 323222 BRAKE RQD, RIDER ..
49 120393 WASHER, FLAT 844X saxous
o0 121222 PIN, COTTGR 090 DIAX . 75LG ..,
5 271184 RUT, 516-18 HEXKEPS ..
52 1408 NUT, 518-18 REGHEXCTRLK ...
83 327887 $PNNG 34 ODX7.75X.091 TE'NS&ON
54 35410 BPRING 071X 62X 437 ............
56 328383 TIRE & FiM.20X8.00-8 WHITE 688
TRE SEETHETREADPAGE
55-1 24167 VALVE STEM ... B et tsenesson | R
55-2 26362 HUS .., cvasser sae seeo oo TR
&9 6rdre 8P&OEH;5LEV.75!!25stz"h""mn"h —
G0 620828 KEY, BOUARE .187SQX2.8608 . ........c.cocomvnens
81 642 WASHER, FLAT ,765X1.81X 075 ...
62 42815 WASHER, FLAT ,768X1,63X.07 ..
63 36625 RING, RETEX 57X, osmums-?s
84 40394 HUB CAP, 1.5001D X 7/81.0 ..
6§ 5950 WASHER. FLAT &OSX 38)(.13
-3 2988 WASHER, FLAT 504X 75X050 ..o,
86 327017 SCREW, 5/16-18X1 .GOHHCFT..“,.“..........
60 73797 WASHER, FLAT 330X .76X.179%...
e 180022 SCREW, 1)4-20%1.00 HHG ..
74 120280 WABHER, REGSPYLK 263X.49X.07 ..

72 120375 NUT, 1/4-20 REGHEX ...
* CONTACT YOUR NEAREST TRANSAXLE DEALER FOR PARTS AND SEAVICE.

2:43 No

p-1

002 P10




25 May 00 15:28

_ I1h:

MOWIER SUSPENSION AsS

REF. TENSION SPRING
MOWER FINAL ASBY, PO

ALL UNNUMBERED ITEMS 4R

EMBLY

E IN-
TERCHRANGEABLE WITH OPPOSITE
SibE

G o i p.2
MAR 1000 S:44 No.003 P.11

REF

CHASSIS & HQOD PO
MOTION DRIVE PG :

{UPSTOP BOLT) (MAIN FRAME} ‘

NOTE: ALWAYS USE ORIGINAL EQUIPMENT
PARTS. Usa ot setvice/reptacemant pans

ather than original squipment paris may void
your warranty. 3312338

10



25 May 00 15:23

1D:

KEY# PaNT2

1 328591

2 22285

3 308285

4 326388

5 55514

& 325587-853
7 326590

8 274517

] 8260

10 262107

ik 8260

12 325802

13 3256533-853
14 425130-853
15 180078

16 68247

17 1488

18 417008

189 8260 }
20 826485.553
21 930067

23 1498

23 228558

24 309235

25 327034
28.4 325880
P62 448383
258 45905

25-4 326113
285 324888
2565 Q28832
25.7 sasasmss
e 25086

27 4280

28 1498

28 35410

.. MAR 10700 3:44

DESCRIPTION Qry

LEVERCLUTCH RH PTOQ ., rs e s
WABHER, FLAT E16X1. aaxnsPL

STOF, PTO ENGAGE .
PIN, SPRING. 187[)le1 |3LG HD
KNOB. RDUND 1.50D1A OR GRIP
STRAP ASSY, PTO BELORANK ...
ROD, BELCRANK LINK ., I
WASHER, FLAT 408X 73)(%3
PiN, HAIR .081 DIAX1.66LG .,
WASHER, FLAT 388X1.25X. GGHT ......
PIN, HAIR D91 DIAX1.66L0 ..
SPF\SNG. .e.axr.vsx.mmusm
LIFT ASSY.LH PEDALLIFT (e
LIFT AB8Y RH 5F .
SCREW, 5/16-18%1.00 HHC
NUT, ADJUST .., .
NUT &/1d-18 REGHE)(GTRLK .................
WASHER, FLAT B3101.08X.083. ... ..o
PIN. HAIR 081 DIAXTBELG ..o svinin e
BRACKET, REAR HANG BUGP . .
BOLT, 518 18X100CAR ... e
NUT, §/16-18 REGHEXCTRLK .,
PAD LFT PEDAL |
FASTENER, HATCHET SLACK e
ASSY LATCH 618 MOWER ...
KNOR, FLUTED TORQUE BLN.‘:K
WASHER, FLAY 375X 88X.082....ccooiceiininr e
NUY, 3/8-16 HWDFLLKMAOK...A.“...
COVER, TOP BLEEVE PEDAL-LIFT i,
WASHER, RUBRER SIBK?SSQ .
BOLT, SUS MOWER LATCH ......... RPN
LATCH, SUS MOWER ..
BOLY, 500X .275 HHSH 5/18- 15‘.“.,;.. .
WABHER, FLAY 328X 88,103
NUT, 5/18-18 REGHEXCTRLY .. ..o,

SPRING 021X 82X 437 1ev v e errrcnimerors

11




25 May 00 15:30 o e e — L p.4

1h: ’ MAR 10700 9:4% Mo 003 P13

¢S

ENGINE AND CONTROL

CHAREIS & HOOD PG,
MAIN FRAME

REF, \ﬁ%:}" ":@nd y

ALL UNNUMBERED ITEMS ARE IN- NOTE: ALWAYS USE ORIGINAL EQUIPMENT

PARTS. Uss of service/repiacoment parts
;leOBECHANGEA BLE WATH QPPOSITE other than original equipment pants may vold

YOur WHIYanty, 3274400

32




25 May 00 15:31 L p.5

- [D: ' HHR_lU 00 9:45 Nu.003 F.14

E3554-130 REPA

KEY¥# PART# DESCRIPTION ary
1 ENGINE 12-12.5HP 8$1C DUALISEE ENGINE MANML} .
2 50947 SCREW, 3/8-16X1.25 WAHHT&PBLKP I |
3 158458 WASHER, EXLK 384X.69X.04 .. .t
[ 48708 GASKET MUFFLER ... . |

] 57908 MUFFLE R-DQM/EXP ROUND . FUTRRR |

8 54767 SHIELD, HEAT.FOR ROUND MUFFLER.. N |
7 64680 . SCREW. 5/16-18X3.50 HHC .. i e P
8 323423 DEFLECTOR, MUFFLER PARTIAL . . 1
9 35287 . SCREW, c&aex 28 HHWATAP |, e s et e 3
19 314689 TANK, FUEL § GAL C-LEAR .
1t 500303 SGREW 25X, 75X, MHHWAFLASTI"E o |
12 42258 TURING, 25X S0X BULK GAS LINE ... 120
13 47345 CLAMP HOSE SCREW TYPE -
14 46704 CAPR. GAS 1-1/2-7 THO BLK .. .
15 57444 TIE, CABLE BLACK NVLON 5., 621. et
® 320031 THAGTTLE CONTROL ... resre ot
17 274707 SCREW, 10-24% .50 WAHHMA . .2
18 308459 NUT, #10-24 HXHDNYLK .., 2
19 8eQr KNOB ROUND THROTTLE BLAC N
0 325547 OlL ORMN VALVE ASQEMBLY ... A
21 327422 CAP.OIL DRAIN VALVE ASM.YELLOW ... . |

13




25 May 00 15:31 .6

IDh: MAR 10700 9:46 No. 003 P.1s

N E3554-130 REPAIR PARTS
PRE-FAINTED DECK ASSEMBLY

N

REF KEY ¢ 52
REFKEY i 81

9

&
4

ALL UNNUMBERED ITEMS ARE IN. ROTE: ALWAYS USE QRIGINAL EQUIPMENT

PARTS. Uns of smivice/raplacemaent parla
Ts'%“EGHANGEABLE WITH OPPOSITE other than orlginal equipment perts may veid

your warrarty. 3332778

14




25 Maygy 0O

15:32

KEY#

b on oo O TN TP P (2 ) =
-0

g

§2-2
§2.3
52
54
65
68

58

ID:

PARTY
225106-853
326296-853

3573
J00491.853
;MD460-853

11501
300160
928416
45171

. 326249-853

exry
1458
120854

121954
2172
DY247-853
03248

135624
180077
120393

815306
1602

314702
914702

-

MAR 100G

DEscanou
38" DECK KIT .
BAR, SKID ..

LT, BHE-1%4.08 cmnm
NUT, 5/16-18 HEXKEPS . .
GUIDE, BELT 516-18 THD ...
NUT. 6716-18 RE GHEXCTRLK ...
BRACKET, CHUTE 8LK B5S.. ...
SCREW. S/16-18X 50 HHC ...
NUT, 516-18 REGREXCTRLK ..
LIFT BRKT, REAR AH BLK R34
SCREW, B15-1BX1.25 HNHG ...
WASHER, FLAT 344X 60X 065
NUT, 516-18 REGHEXGTALK ..
SCREW, 6/16-18%1.25 HHC ..
WASHER, FLAT 844X 68X.0
NUT, £16-18 REGHEXCTRLK .
BRACKET, IDLER SUPPORT ...
ECREW, £/16-18X1,38 WAHHTAP .
WASHER. FLAT 344X .80X.085
NUT, 5718 18 REGNEXCTRLK
QUILL ASSY, 36304043 ...
SHAFT/SADDLE 26" ..
BANG, BALL 6203-2AA{SEALE}
DUST SHIELD ...

QUILL CASTING (1048) .
BRNG, BALL 6203-2AA(SEALS)-CS
SPACER, SLEV 660X .88X3.707 ...
SPACER. SLEV 672X 98X 488F‘M
PULLEY ASSY ..
WASHER, SPECIAL OUI{
NUT, 7/16.20 WDFLLK .,
SCREW, 6/16-18X 88 WAHHTAP e
LIFT SURPORY FRONT OEOK
PLATE-MOUNTING ...
SCREW, 516-18X .75 HHG ..
NUT, £/16-18 REGHEXCTRLK .
BRACKE? LINK DECK FRONT ......
NUY, ADJUSY
SCREW, 6/16-16X1,00 HHG ...
NUT, 5/16-18 REGHEXGTRLK
WHEEL BRKT, LH  BLK .
BCREW, 5/18-18% .75 HUG .

NUT, &16-18 neansxcmmf.:‘.ff:':flfﬁffl:‘"“"

WHEEL BRKT, RH ..

NUT, §/16-18 REGHEXCTRLK ...
BLADE, 19.5 STD-LIFT BLKAS5S .
WABHER, 39(DX1.25DX.07 EELLVIL
SCREW, 3/8-24X1.00 NYLHNG ..
IDLER ARM ASSEMBLY ... "

IDLER ARM 58.38.90. 84580 . . ..o

BRAKE PAD - HARD - 232AF ..

RIVET, OVSET .187DIAX 50LG sr" o

SOLT. 60 X1.98 HHEH 3/8-16...

WABHER, FLAT 391X1.00%.125 ...\.......Zf'.','.'.

NUT, &/8-16 HWDFL WHIZ-LOCK ..........
BRACKET, EXTENGION IDLER..... ...,
SCREW, 5/16-18X .76 HHG ...,
NUT, §/16-18 REGHEXCTRLK ..........
SCREW, 420X G3HHC . ..............
NUT. 1/4-20 REGHEXCTRLK ....
SCREW, 1/4-2052.00 HHG ..
NUT, 1/4-20 REGHEXKEPS ...
ASSY.BLADE BRAKE 38,99, 45 wen
BRAKE ARM...

BRAKE PAD - HARD - 282AF ..
AIVET, TRSET 165DIAX 41LG ST
SCREW, 5/18-18X 75 HHC ..
WASHER, PLAT 344X 69, 085 ..
NUT, &/16-18 RECHEXCTRLK .....
ROD. BRAKE. 14.7 89° DECK ZING ..
NUT, 14-20 REGHEXCTRLK
EPACER, SLEV 344X 1.00X SOGPA. .
SPACER, BLEV .344X1,00X 500FM ...

PRI AL bR v Yo ra s p it

BCREW, 5/18-18X 78 HHC ..o o

»»»»»»»»

--------

p."
002 PLle

5:47 Mo

:

. |
|
-
-4
v ¥
Y
. |
8
il
.l

e

2

2

2

2

2

1

1

3

t

2
v
. |
. |
... 1
wor
.
|
wad
|
.
t,-lla
o |
v
)
-
woud
a2
4
e @
el
B
o
.

3
e
R
w8
ol
e b
ook
e |
~erof’!
wm $)
corma )
oo
2con 1]
o]
v
Pl
poea

1

15




.25 May 00 15:33 p.8

I[L: MAR 10°00 9:4¢ No.003 P.17

' E3554-130 REPAIR PARTS - h

PAINTED DECK ASSEMBLY

NOTE: ALWAYS USE ORIGINAL EQUIPMENT
ALL UNNUMBERED ITEMS ARE IN- PARTA. Use of servica/replacemant parts
TERCHANGEABLE WITH OPPOSITE other than onginal eguipment parts may vold
SIDE your warranty, 333278A




25 May 00 15:34

. _ IR 2 X | MAR 10°'00
‘ - E3554-130 REPAIR PARTS

p.g
9:4¢ Wo.003 P18

KEY# PARTH DESCRIPTION oTY
1 320456 ABM DECK 38 8US SFIAIR ASST ... . N
2 58306 ROD. DECK HITCH 2-PL 958 . ... .
3 8260 PIN. HAIR 001 DIAXT EBLG .
4 1346 RETAINER. BELT ... \
s 31032¢ PULLEY. {DLER BFF 4.00 WIDE FL . 1
] 57388 BOLT, 3/B-16X2.00 CARRSN. . SRR
7 120382 WASHER, REGSPTLK 393X 68X 10 et
8 120377 ' NUT. 3/8.16 REGHX .. el
g 322064 SPRING. .75X8.4X.105 TENSION . B
10 326266 SPHING. . 75X10.0X.105 TENSKON .
41 300680 BELT. V5L 77.75 KEVLAR .. ot
12 328257 BUARD, BELT LH PLASTIC ... ... . et
13 V80077 SCREW, 6/16-18X .75 RHC ,.......... . . . .8
14 120383 WASHER, FLAT 244X 66X 085 .. |
15 1458 NUT. £16-16 REGHEXCTRLK .. s .3
18 802611 GAUGE WHEEL EURQ 8. ooonm SHWD 2
17 23763 BOLY, 500X1.39D HHSH 3/8-16 . .2
18 1468 NUT. 3/8.16 REGHXCTRLK... 2
19 bE7818 CRUTE DEFLECTOR 38" 39"45* B o b
20 314875 SPRING, TORSION CRUTE DEFLEGTOR. AR
21 5717 PI¥OT ROD.CHUTE .. SRR |
22 328034 PULLEY, ENG V3L 4.00 OFFSE‘! A
z3 120383 WASHER, REGSPTLK.459X.78X.12 .o
24 433148 SCREW, 7116-20X4 25 HHC BLKPH ..
25 328630 ASSEMBLY URSTOP WHOSE PLATE. .. ... .1
2 1456 NUT, 3/8.16 REGHXCTALK... ... . -




‘25 May 00 15:35 v ' p.10

h: = . JMAR 10’00 9:48 No . 003 FP.19

VOIR
MOTEUR
BCULON

NOTE: ALWAYS USE ORIGINAL EQUIPAMENT
ALL UNNUMBERED 1TEMS ARE IN. PARTS. Use ol servige/repincemant parts
TERCHANGEABLE WITH OPPOSITE ather than origing! equipment paris may void
S\oE your warranty. o o0oA




25 May 0O

15: 35

PR LSRN DR =X

3 Tl il AP e b s i
OBV AAIDN I N~

7

PARTH
331450
22288
57444
41482
3064

§2572
$7444
41482
327355
327352
227360

57476

5718
187245
1084

Aman

'E3554-130 nmm PARTS

REBCRIPTION ary

MAR 10’00

WIRE HARNESS ... 1
8PLICER . 1
TIE, GABLE BLACK NYLON 562(_ e e
PRESS CLIR 4 38DLG 2550 .. e
ASSY LIGNT WIRE-1/4 TURN ... .. 1
BULB. HEADLAMP .. 2
TIE, CABLE BLACK NYLON 6,821, ... 1
PREES CLIP,1.380LG 258D .,
SWITCH-IGN (AFTER FIRE) 8 POSN .
NUT. /8.8 ACME DELTA FOR B0OOT
KEY, IGNITION ..
UGHT SWITCH ONIOFF BANEL MNT ..
SWITCHSCR MNT DP NC NOBLK ..
SCREW. #10 X .50 MHTAPPST BLK
SOLENGID .. e
SCREW. 1/4-20K .75 HXSEMM2
WASHER, FLAT 281X1.00X0830|,

9:49 No.

gj

L

P.

[ o]

s




25 May 00 15:38 ‘ L s ‘ p.12

1oV WUE, 108020 HEGHEXCEHLK e 2
21 e7117e NUT 1/4-20 REGHEXKEPS ... SRRSO |
2 271187 NUT B/18-24 HKEPS .. 2
23 57444 TIE, CABLE BLACK NYLON 5 62(. '
24 B5611 WIRE, GROUND, 12.5° A |
25 27118 NUT, 5/15-18 HEXKEPS ...... 1
26 b7647 SWITCH SEAT i ot 1
27 180505 SCREW, 114 20% BSPHPNHMA ...... o
28 302257 MTTERY 12y e o !
2 I2BI7E BATTERY BRAOKET vt
30 995346 SCREW, 1/4-20X EOWAHHTAP |
&t 187745 SCREW 1/4-20X.75 HKSEMMA 1
82 1562 NUT, 1/4-20 HEGHEXCTRLK ot
33 18|20 SGREW 1/4-20X .75 UHC .. wiid
kL 1 e - NUT, 11420 REGHEXKEP$ -
35 N0 FUSE SPADE TYPE 32v 1BA
85 9149 BRKT, CABLE RETAINER ... .
37 08201 INSULATOR BATTERY BOOT EURQ et
SCHENATIC WIRING
Bl 6w MM gy |1 pmouo
~S{ljire P (e A
Lot -/ oD
Temmentad | O] o h l,l
g E ‘ 11 rwae
. e
e BRUE/WHE n::w
@JM—‘L
1 % — iy
N 12 N @i—— W
V| RET e -
T e i i
O 2 e
{DomE 3] . LYY _ AN e s
L cadd Fﬂ-ﬂ" pesmioN [6Im{LTals
NG5 o e
L RUN hd
S -
Samahmat
l. S P ;———
LIGHY SWiTDH Bieo




25 May 00 15:386 . p-13
L _ MAR 10'00
- E3554.130 REPAIR PARYS

CUSTOMER ASSEMBLY

9:50 No.003 pP.21

VHED

20




25 May 00 15:37 A , —— s p.14
' ID: MRk 10700 9:50 No.003 P.2

E3554-130 REPAIR PARTS

KEYS PARTH GESCRIFTION ary
1 304314 SEAT, MICHIGAN WBW HOLE . ... o
2 330510 STEERING WHEEL.................. w1
3 PARTS BAG ASSY SEAT/STE 1
§-1 120393 WASHER, FLAT 344X 6BX.085... 4
1-2 120634 WASHER, HVSPTLK 32aX.80X 9 4
1.3 122007 SCREW. 5/16-18X 7EHHC . ... ... 4
14 331322 ¢ COVER, STEERING BHAFT ...._... e
1-5 301415 SPACER, GTEERING SHAFT ... .. ol
18 456378 PIN, SPRING.250DIAX2.00LG HVPL . ... ...
* BATTERY ACID PACK, BOOZ ... ..oomiriseminisnrsinnne §

* MAY BE PURCHASED AT LOCAL HARDWARE STORES.

21



25 May 00 15:37 .18

P
IDb: MER 1000 G:51 No.003 P.23 «




25 May 00 15:38

w

| ~ MAR 1000
130 REPAIR PARYS

7Y,

p.16

9:52 No.00z P24

KEY ¥ PARTH DESCRIPTION Q
1 55832 PAD, FOMM TOP HOOD ... e e
2 55833 PAD, FOAM HOQD SIDE LH e
K} 55834 PAD, FCAM HOQD SIDE RN SRR |
4 324989 DECAL DASH, DYNAMARK R
5 68528 DECALINSTRUGT CONSOLETORFR .. o
& £9824 DECALINSTRUGT CONSOLE TOP GER I .
7 A07383 DECAL INSTR CONSOLE TOR ENGL ... .. ]
9 205770 DECAL CAUTIDN TRIANGLE EURDPE ... 1
10 58002 DECAL WA RNING FRENCH/GERMAN {
1f 301104 DECAL, CONSOLE TOR SHIFTs.8p 1
12 332359 DECAL, CENY.DE CONFORMIT € 199 wel
13 320802 DECAL, INSTR PEDAL LFT e S |
14 27145 DECAL, PEDAL-LIFT INDICATOR .
15 68503 DECAL BRAKE/CLUYCHISD .. R . |
23




25 May 00 15:38

DECALS

ID:

_E3554-130 REPAIR PA

MAR 1000
RTS

91920 No.00O3

L
o

2

332304A




25 May 00 15:41 p.18
' Ib: MAR 10°'00 9:53 No . 003 P.26

E3554-130 REPAIR PARTS

KEYS PARTS DEBCRIPTION

1 20714 DECAL, HOODSIDE RH....cco.coooverivirree oo e
2 320713 DECAL, HOODBIDE LW . ... oo,

3 402142 NAMERLATE, TURFMASTER WHT/BLK ... .

4 320672 DECAL. PRO CONSOLE(LONGER} RH ...

5] 820873 DECAL PRO CONSOLE(LONGER) LH .. ....coovevreee
& 3110957 NAMEPFLATE 1238 SATIN SILVER ... oo crirvere .02

28



M :
25 May 00 15:41 p.1¢

ID: MAR 10’00 9:24 No.003 P27

E3554-130 TIRE TREAD PAGE
—————

TREAD PAT]

o P

TIRE SIZE “A" “a“ wen “p” g

11 X4.00-5 42205 319679
13X500-6 41060 319680
16 X6.00-86 39830 316702 301140 313952

16 X480-8 05035

18 X6.50-8 41081 319682 314539

18 X6.50-8 42091

18X 850-8 319683 317400

18X9.50-8 41108 316701 313950

20X8.00-8 318688 319684 57164 314584 331606
20X 10.00-8 58276 310686 313654

20 X 10.00- 10 55893 319687

23X 9.50-12 53665 319690 310680 314370

348711 0




28 «May 00 15:43

.20

- 10: MAR 10°00 9:54 No.00Z P.2§

o]

Contact the dealer where your tractor was purchased for the available accessories. It you
are unable to contact the dealer, write to the address on the front cover of this manual.

Standard Lawn Trackor

Modal # 5708-13
Grass Collector for 39" decks mﬁ; '*‘-7’;?‘05’9“ Decks
For heavy duty grass collection ching Kit (33" Dec

arder Madel # 5703-10 Air Assist

Nodal # 5648-16
Tow behind Lawh Sweeper fof
Grass and leaves

Model #5661-09
42" Snowblade - Fits 367,337, 39", & 45"

Model # 5579-00
Tire Chains - 18" x 8.50" tires

OTHER A
Mode! Description
; 5872-01 Wheel Weights - Frant - { o, vmig hdw Fits ”’,_ﬂ tn:gh ‘
$673-02 Whee! Weights - Raar - 1 pr. wimig. hdw_ - Fits 1874 & ) 124m :
i 308332 39" High hit blade tor bagging ¢r side gischarge {requices )
i 926180 38" Mulching Bade {requites 2)




